
Yanmar

4TNE106-GE

and

4TNE106T-GE
Form No. 908293

Engine Service Parts Manual



Introduction

This manual covers service parts for the Yanmar 4TNE106-GE (natural aspirated (NA)) and 4TNE106T-GE (turbo)

engines. When ordering service parts, specify the correct part number, full description, quantity required and the

engine model number and serial number (located on a plate on the valve mechanical cover).

Items shown that do not have a part number are shown for reference purposes only and are not available for purchase.

Gehl ® Company and Mustang Manufacturing, Inc. reserve the right to make changes or improvements in the design

or construction of any part of the unit without incurring the obligation to install such changes on any previously

delivered units.



Table Of Contents

ALTERNATOR . . . . . . . . . . . . . . . . . . . . . . . . . . 39

CAMSHAFT & DRIVING GEAR . . . . . . . . . . . . . . . . . 17

COOLING WATER SYSTEM. . . . . . . . . . . . . . . . . . . 27

CRANKSHAFT & PISTON . . . . . . . . . . . . . . . . . . . . 19

CYLINDER BLOCK . . . . . . . . . . . . . . . . . . . . . . . . 1

CYLINDER HEAD & VALVE COVER . . . . . . . . . . . . . . . 7

ENGINE STOP DEVICE . . . . . . . . . . . . . . . . . . . . . 35

EXHAUST MANIFOLD & SILENCER . . . . . . . . . . . . . . 13

FLYWHEEL HOUSING & OIL PAN . . . . . . . . . . . . . . . . 5

FUEL INJECTION PUMP . . . . . . . . . . . . . . . . . . . . 29

FUEL INJECTOR . . . . . . . . . . . . . . . . . . . . . . . . 31

FUEL LINE . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33

GASKET SET . . . . . . . . . . . . . . . . . . . . . . . . . . 41

GEAR HOUSING . . . . . . . . . . . . . . . . . . . . . . . . . 3

LUBRICATION OIL LINE . . . . . . . . . . . . . . . . . . . . . 23

LUBRICATION OIL SYSTEM. . . . . . . . . . . . . . . . . . . 21

STARTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37

SUCTION MANIFOLD. . . . . . . . . . . . . . . . . . . . . . . 9



908293/AP1001 1 PRINTED IN USA

CYLINDER BLOCK

14

15

10

2

6

9

8

4

6

3

5
7

8

6

8

6

13

12

9

8

1



Ref Part

No. No. Description Quantity

1 138149 BLOCK ASSY / CYLINDER (INCLUDES ITEMS #2-13) 1

2 425-34722 PLUG 1

3 137972 BOLT / CAP MAIN-BEARING 10

4 137974 BUSHING 1

5 425-34783 SPRING PIN 2

6 138123 PLUG NPT 3/8 STEEL 4

7 138146 PLUG 70 1

8 138147 PLUG 30 8

9 138123 PLUG NPT 3/8 STEEL 1

10 138145 PLUG 12 - 16 1

11 137960 JOINT / PIPE 1

12 137975 BEARING / ASSY MAIN 5

137973 BEARING / MAIN UNDERSIZED=0.25MM 5

13 137976 BEARING / ASSY THRUST 2

137977 BEARING / THRUST OVERSIZED=0.25MM 2

14 137933 BOLT / CYLINDER HEAD 18

15 137965 GASKET / HEAD 1

PRINTED IN USA 2 908293/AP1001

CYLINDER BLOCK



908293/AP1001 3 PRINTED IN USA

GEAR HOUSING

1

16

26

9

26 10

23

13

16

22

17

7

18

8

5

22

20

6

12

11

23
19

18

26

5

20

15

3

2

21

4
24

14

25



Ref Part

No. No. Description Quantity

1 138150 HOUSING ASSY / COVER (INCLUDES ITEM #2) 1

2 137969 SEAL / OIL 1

3 137968 COVER / FUEL INJECT. PUMP 1

4 425-35164 BOLT M6X 2

5 137970 CASE ASSY / GEAR (INCLUDES ITEMS #6-8) 1

6 137966 HOUSING / GEARS 1

7 138022 PUMP / ASSY LUB OIL 1

8 138139 STUD BOLT 4

9 137948 COVER 1

10 138127 O-RING 1

11 138100 O-RING 1

12 138101 O-RING 1

13 138116 PIN / PARALLEL 4

14 425-34763 O-RING 1A 1

15 425-34746 BOLT M8 X 20 PLATED 7

16 138134 BOLT M10 X 22 PLATED 2

17 425-34805 BOLT M8 X 40 PLATED 6

18 425-34747 BOLT M8 X 45 PLATED 9

19 425-34766 BOLT M8 X 50 PLATED 1

20 138130 BOLT M8 X 70 PLATED 5

21 425-34800 BOLT M8 X 80 PLATED 3

22 138141 NUT 4

23 137947 CAP / LUB OIL SUPPLY 1

24 425-34751 COVER, BLIND 1

25 138125 O-RING 1

26 138154 GASKET / LIQUID 1

PRINTED IN USA 4 908293/AP1001

GEAR HOUSING



908293/AP1001 5 PRINTED IN USA

FLYWHEEL HOUSING & OIL PAN

11

2

4

3 1

5

11

10

8
7

9

6



Ref Part

No. No. Description Quantity

1 425-34695 PIN 2

2 138069 HOUSING / FLYWHEEL 1

3 425-34756 CAP 1

4 138135 BOLT M10 X 35 PLATED 10

5 137964 SEAL / OIL 1

6 137967 PAN COMPLETE / LUB OIL (INCLUDES ITEMS #7,8) 1

7 425-36121 PLUG, DRAIN 1

8 138113 SEAL WASHER 1

9 425-34729 BOLT M8 X 12 PLATED 22

10 425-34733 BOLT M8 X 16 PLATED 4

11 138154 GASKET / LIQUID 1

PRINTED IN USA 6 908293/AP1001

FLYWHEEL HOUSING & OIL PAN



908293/AP1001 7 PRINTED IN USA

CYLINDER HEAD & VALVE COVER

35

20

44

43
36

42

37

37
39

38

30

41

40

27 33

34

24

32

22

28

27

23

26

27

28

29

24

34

32

28

27

28
27

28

2 7

34 25

32

34

24

32

28

27
28

27

26

26

29

23

23

26 30

31

2

1
19

17

6

15
16

7

14
18

13

11
12

4

3

910

8

5

45
2

29

29

21

28

Turbo Only

NA Only

NA
Only

Turbo
Only

1

2

62

58

58
4951

48

50
60

61

59

56

64

46

57

54

57

52

55

53

63

47



Ref Part Quantity
No. No. Description NA Turbo

1 137980 LIFTEYE 1 1
2 138133 BOLT M10 X 20 PLATED 4 4
3 138151 CYLINDER HEAD ASSY (INCLUDES ITEMS #4-19, INTAKE & EXAUST SEAT) 1 1
4 137926 GUIDE / VALVE 8 8
5 138124 PLUG NPT 1/16 SCREW 1 1

6 425-34779 PLUG 40 1 1
7 138138 STUD M 6 X 25 PLATED 8 8
8 425-36260 PLUG 1 1
9 137982 VALVE / INTAKE 4 4

10 137983 VALVE / EXHAUST 4 4

11 137984 SPRING / VALVE 8 8
12 137954 SEAL / VALVE STEM 8 8
13 137955 RETAINER / SPRING 8 8
14 137931 CAP / VALVE 8 8
15 137942 PROTECTOR / NOZZLE 4 4

16 425-34796 SEAT 4 4
17 425-34795 RETAINER 4 4
18 138148 COLLET 16 16
19 425-34781 U-NUT M6 8 8
20 425-34745 O-RING 1A 1 1

21 137985 SUPPORT COMPLETE / ROCKER (INCLUDES ITEMS #22-33) 1 1
22 137986 SHAFT / ROCKER ARM 1 1
23 137925 SPRING 3 3
24 137989 SUPPORT / ROCKER ARM A 3 3
25 137990 SUPPORT / ROCKER ARM B 1 1

26 137991 ARM ASSY / INTAKE ROCKER (INCLUDES ITEMS# 27,28) 4 4
27 425-36244 SCREW, VALVE 8 8
28 425-34791 NUT M8XP1 8 8
29 137992 ARM ASSY / EXHAUST ROCKER (INCLUDES ITEMS #30,31) 4 4
30 138114 CIRCLIP 2 2

31 138155 SCREW M 4 X 16 1 1
32 137936 BOLT M8 X 80 4 4
33 138130 BOLT M8 X 70 PLATED 4 4
34 138140 NUT 4 4
35 137949 PIPE 1 1

36 137988 COVER / VALVE ASSY (INCLUDES ITEMS #39-44) 1 1
37 425-34769 BAFFLE 2 2
38 137978 PLATE 1 1
39 137979 GASKET 1 1
40 137987 GASKET 1 1

41 425-36271 SCREW M 5X 12 3 3
42 138144 PLUG 10 - 10 1 1
43 425-34775 NUT, CAP 4 4
44 425-34776 O-RING 1A 4 4
45 137981 LIFTEYE 1 -

46 138519 RETAINER - 1
47 138482 BREATHER ASSY (INCLUDES ITEMS #48-50) - 1
48 138479 WOOL/ STEEL - 3
49 138480 COVER - 1
50 138481 BREATHER - 1

51 425-35356 BOLT - 4
52 138483 ELBOW - 1
53 138502 HOSE CMP/BREATHER OUT - 1
54 138500 TUBE/ BREATHER OUT - 1
55 138501 PROTECTOR/ FUEL PIPE - 1

56 138511 PIPE/ BREATHER - 1
57 425-34850 CLAMP 16 - 2
58 138517 CLAMP 41 - 2
59 138517 CLAMP 41 - 1
60 138503 LIFT EYE - 1

61 425-35772 BOLT M10 X 25 - 2
62 138478 HOSE/ RUBBER - 1
63 138639 CAP - 1

64 138523 BOLT M12 X 20 PLATED - 1

PRINTED IN USA 8 908293/AP1001

CYLINDER HEAD & VALVE COVER



908293/AP1001 9 PRINTED IN USA

SUCTION MANIFOLD

2

7

1

3

6

8

5

4

NA Only



Ref Part Quantity

No. No. Description NA

1 137994 MANIFOLD / AIR INTAKE 1

2 137993 GASKET / INTAKE 1

3 138130 BOLT M8 X 70 PLATED 9

4 138077 FLANGE 1

5 138045 GASKET / AIR HEATER 1

6 138046 GASKET / AIR HEATER 1

7 138136 BOLT M10 X 45 PLATED 4

8 138055 HEATER / AIR 1

PRINTED IN USA 10 908293/AP1001

SUCTION MANIFOLD



908293/AP1001 11 PRINTED IN USA

SUCTION MANIFOLD

2

5

4

5

6 11

10

7

9

8

3

1

Turbo Only



Ref Part Quantity

No. No. Description Turbo

1 138473 MANIFOLD/ AIR INTAKE 1

2 137993 GASKET / INTAKE 1

3 138130 BOLT M8 X 70 PLATED 9

4 138513 HOSE/ RUBBER 1

5 425-36131 CLAMP 54 2

6 138506 BEND 1

7 138045 GASKET / AIR HEATER 1

8 138046 GASKET / AIR HEATER 1

9 138055 HEATER / AIR 1

10 138521 BOLT M10 X 75 PLATED 2

11 138522 BOLT M10 X 95 PLATED 2

PRINTED IN USA 12 908293/AP1001

SUCTION MANIFOLD



908293/AP1001 13 PRINTED IN USA

EXHAUST MANIFOLD & SILENCER

18

8

10

15

16

6

11

1117

14

1

12

19

12

3

5
13

4

7

9

2

NA Only



Ref Part Quantity

No. No. Description NA

1 138002 STUD BOLT 8 X 95 1

2 137996 MANIFOLD / EXHAUST 1

3 137995 GASKET / EXHAUST 1

4 138000 BOLT M8 X 70 PLATED 4

5 137997 STUD M10 X 22 4

6 138003 BRACKET / MUFFLER 1

7 138104 GASKET / MUFFLER 1

8 137998 MUFFLER 1

9 138082 GASKET 1

10 138141 NUT 4

11 138068 BOLT 6

12 138140 NUT 2

13 138001 BOLT M8 X 95 PLATED 2

14 138004 BRACKET / MUFFLER 1

15 425-34733 BOLT M8 X 16 PLATED 1

16 138133 BOLT M10 X 20 PLATED 1

17 138134 BOLT M10 X 22 PLATED 2

18 138140 NUT 4

19 137999 STUD BOLT M8 X 70 1

PRINTED IN USA 14 908293/AP1001

EXHAUST MANIFOLD & SILENCER



908293/AP1001 15 PRINTED IN USA

EXHAUST MANIFOLD & SILENCER

17

7

3

16

13

8

14
9

13

11

12

1

10

4

11

6

1

15

5

2

10

15

14

Turbo Only



Ref Part Quantity

No. No. Description Turbo

1 138474 STUD BOLT M8 X 80 2

2 138485 MANIFOLD/ EXHAUST 1

3 137995 GASKET / EXHAUST 1

4 138514 BOLT 5

5 138512 STUD BOLT M8 X 20 4

6 138504 STAY 1

7 138104 GASKET / MUFFLER 1

8 138486 SILENCER 1

9 138488 GASKET/TURBO OUT 1

10 138140 NUT 10

11 138520 BOLT M8 X 22 PLATED 6

12 138475 BOLT M8 X 110 1

13 138489 GASKET/TURBO IN 1

14 138515 WASHER 8 4

15 138525 NUT M8 4

16 138505 TURBINE 1

17 425-36249 BOLT M8 X 22 4

PRINTED IN USA 16 908293/AP1001

EXHAUST MANIFOLD & SILENCER



908293/AP1001 17 PRINTED IN USA

CAMSHAFT & DRIVING GEAR

2

1

10

5

8 4

7

6

11

3

9



Ref Part

No. No. Description Quantity

1 138005 TAPPET 8

2 138006 ROD / PUSH 8

3 138007 CAMSHAFT ASSY (INCLUDES ITEMS #4-6) 1

4 425-34656 THRUST BEARING 1

5 138097 GEAR / CAMSHAFT 1

6 425-34810 KEY 7 X 14 1

7 425-34797 BOLT M8 X 14 PLATED 2

8 138020 SHAFT / GEAR IDLE 1

9 138021 GEAR ASSY / IDLE 1

10 425-34748 BOLT M8 X 55 PLATED 3

11 137928 GEAR / FUEL INJECTION PUMP 1

PRINTED IN USA 18 908293/AP1001

CAMSHAFT & DRIVING GEAR



908293/AP1001 19 PRINTED IN USA

CRANKSHAFT & PISTON

13

15

14

15

12

17
16

16

18

19

1

3

5

2

6
8

7

10

11

9

4



Ref Part

No. No. Description Quantity

1 138008 CRANKSHAFT ASSY (INCLUDES ITEMS # 2-5) 1

2 138098 GEAR / CRANKSHAFT 1

3 137957 PIN / PARALLEL 1

4 137958 PIN / PARALLEL 1

5 425-34810 KEY 7 X 14 1

6 138099 WASHER 1

7 138010 V-PULLEY 1

8 425-34818 BOLT 1

9 137956 BOLT / FLYWHEEL 6

10 138009 FLYWHEEL ASSY (INCLUDES ITEM #11) 1

11 138081 GEAR / RING 1

12 138012 PISTON ASSY (INCLUDES ITEM #13) 4

138013 PISTON W / RING OVERSIZED = 0.25MM 4

13 138011 RING ASSY 4

138014 RING SET OVERSIZED = 0.25MM 4

14 137932 PIN / PISTON 4

15 138115 CIRCLIP 8

16 138015 ROD ASSY / CONNECTING (INCLUDES ITEMS #17-19) 4

17 138019 BEARING / PISTON PIN 4

18 138016 BOLT / ROD 8

19 138017 BEARING ASSY / CRANKPIN 4

20 138018 BEARING / PIN UNDERSIZED = 0.25MM 4

PRINTED IN USA 20 908293/AP1001

CRANKSHAFT & PISTON



908293/AP1001 21 PRINTED IN USA

LUBRICATION OIL SYSTEM

6
17

16

14

5

15

7

3

2

1

4

8

9

11

12

10

13



Ref Part

No. No. Description Quantity

1 138070 COOLER ASSY / LUBE OIL 1

2 138071 BRACKET COMP / COOLER 1

3 138023 GASKET 1

4 138072 BOLT 1

5 425-34746 BOLT M8 X 20 PLATED 4

6 138024 DIPSTICK / LUB OIL 1

7 425-34825 GUIDE, DIP 1

8 137500 FILTER 80 X 100L, LO. 1

9 138026 PIPE ASSY / LUB OIL INLET 1

10 138126 O-RING 1

11 425-34729 BOLT M8 X 12 PLATED 1

12 425-34733 BOLT M8 X 16 PLATED 1

13 425-36264 COCK ASSY 1

14 138025 GUIDE / DIPSTICK 1

15 425-34827 O-RING 1A 1

16 138129 BOLT M8 X 18 PLATED 1

17 138132 BOLT M10 X 18 PLATED 1

PRINTED IN USA 22 908293/AP1001

LUBRICATION OIL SYSTEM



908293/AP1001 23 PRINTED IN USA

LUBRICATION OIL LINE

76

7

6

8

9

10

4
2

5

3

5

1

NA Only



Ref Part Quantity

No. No. Description NA

1 425-34684 SENDER, OIL 1

2 138027 PIPE / LUB OIL 1

3 425-34835 BOLT/PIPE 1

4 138119 RETAINER 1

5 425-34837 GASKET 10 4

6 425-34750 WASHER 8 2

7 425-34729 BOLT M8 X 12 PLATED 2

8 138096 VALVE ASSY / CHECK 4

9 138028 NOZZLE 4

10 138117 PIN / SPRING 4

PRINTED IN USA 24 908293/AP1001

LUBRICATION OIL LINE



908293/AP1001 25 PRINTED IN USA

LUBRICATION OIL LINE

4

2

7

7

8

5

15

16

17

12

14

13

1

11

10

9

10

9

20

19

18

7

7

7

3
7

6

8

1

Turbo Only



Ref Part Quantity

No. No. Description Turbo

1 425-34684 SENDER, OIL 1

2 138507 PIPE/LUB OIL 1

3 425-34835 BOLT, PIPE 1

4 138471 BOLT/ PIPE JOINT 1

5 138510 RETAINER 1

6 138119 RETAINER 1

7 425-34837 GASKET 10 6

8 425-34729 BOLT M8 X 12 PLATED 2

9 425-34750 WASHER 8 2

10 425-34729 BOLT M8 X 12 PLATED 2

11 138509 ELBOW PT 3/8 1

12 138508 PIPE/LUB OIL 1

13 138492 HOSE 1

14 138118 CLAMP 2

15 138126 O-RING 1

16 425-35164 BOLT M6 X 16 PLATED 2

17 425-34797 BOLT M8 X 14 PLATED 1

18 138096 VALVE ASSY / CHECK 4

19 138028 NOZZLE 4

20 138117 PIN / SPRING 4

PRINTED IN USA 26 908293/AP1001

LUBRICATION OIL LINE



908293/AP1001 27 PRINTED IN USA

COOLING WATER SYSTEM

17

14

13

12

15

8

26

16

18

16

26

25
19

27

9
11

24

21

24

24

22

23

3

24

1

7

6

10

20
4

2
5

4



Ref Part

No. No. Description Quantity

1 138093 ELBOW NPT 3/8 1

2 138029 PUMP ASSY / COOLANT 1

3 138030 GASKET 1

4 425-35672 BOLT M6 X 50 PLATED 2

5 425-34748 BOLT M8 X 55 PLATED 4

6 138031 PULLEY / FAN 1

7 138032 V-BELT 1

8 138084 SENSOR / HOT COOLANT 1

9 138076 THERMOMETER 1

10 138133 BOLT M10 X 20 PLATED 4

11 138034 THERMOSTAT CASE ASSY (INCLUDES ITEMS #12-17) 1

12 138078 THERMOSTAT 1

13 138079 GASKET 1

14 138074 COVER 1

15 137963 GASKET 1

16 425-36260 PLUG 2

17 425-34765 BOLT M8 X 25 PLATED 4

18 138033 GASKET 1

19 425-34838 BOLT M8 X 60 PLATED 4

20 138130 BOLT M8 X 70 PLATED 2

21 138073 PIPE / COOLANT 1

22 137943 PIPE ASSY (INCLUDES ITEM # 23) 1

23 137944 TUBE / CORRUGATED 1

24 138118 CLAMP 4

25 425-34683 SWITCH/ THERMOSTAT 1

26 425-34707 GASKET 16 2

27 138088 GASKET 10 1

PRINTED IN USA 28 908293/AP1001

COOLING WATER SYSTEM



908293/AP1001 29 PRINTED IN USA

FUEL INJECTION PUMP

1



Ref Part Quantity
No. No. Description NA Turbo

1 138035 PUMP/FUEL INJECT COMP. 1 -

138493 PUMP/FUEL INJECT COMP - 1

PRINTED IN USA 30 908293/AP1001

FUEL INJECTION PUMP



908293/AP1001 31 PRINTED IN USA

FUEL INJECTOR

14

15

16

1718

13

13

1

3
2

4

7

12

8

9

11

10

6

5



Ref Part Quantity
No. No. Description NA Turbo

1 137971 BRACKET / FUEL INJ. PUMP 1 1

2 138131 BOLT M10 X 14 PLATED 1 1

3 425-34746 BOLT M8 X 20 PLATED 1 1

4 138152 VALVE / COMP FUEL (INCLUDES ITEMS #5-12) 4 -

138526 VALVE COMP/ FUEL - 4

5 138036 NOZZLE ASSY 4 -

138476 NOZZLE ASSY - 4

6 425-34903 NUT 4 4

7 137927 HOLDER ASSY / NOZZLE 4 4

8 425-34666 SPRING , NO 4 4

9 425-34905 RETAINER 4 4

10 425-34906 PLATE, STOP 4 4

11 425-34907 PIN 8 8

12 425-34667 SHIM PACK 4 4

13 137962 BRACKET 2 2

14 138037 PIPE ASSY / INJECTION 1 -

138494 PIPE ASSY / INJECTION - 1

15 138038 PIPE ASSY / INJECTION 1 -

138495 PIPE ASSY/INJECTION - 1

16 138039 PIPE ASSY / INJECTION 1 -

138496 PIPE ASSY/INJECTION - 1

17 138040 PIPE ASSY / INJECTION 1 -

138497 PIPE ASSY/INJECTION - 1

18 425-34977 BOLT M6 X 20 PLATED 2 2

PRINTED IN USA 32 908293/AP1001

FUEL INJECTOR



908293/AP1001 33 PRINTED IN USA

FUEL LINE

12

29

24

26

5
3

34

25

31

26

31

13

12

9

10

15

14
16 33

19
6

19
4

20

19

6

19

12

8

9

2

1

23

12

22

12

17
32

32

30

17

12

16

21

24

11

7

18

28



Ref Part

No. No. Description Quantity

1 137499 FUEL FILTER 1

2 138641 BODY, FUEL FILTER 1

3 138109 CLAMP / WIRE HARNESS 1

4 425-35772 BOLT M10 X 25 PLATED 2

5 138131 BOLT M10 X 14 PLATED 1

6 425-34915 JOINT, PIPE 2

7 138105 PIPE ASSY / FUEL (INCLUDES ITEMS #8, 9) 1

8 138090 PIPE / FUEL 1

9 137935 PROTECTOR / FUEL PIPE 2

10 137934 PIPE ASSY / FUEL OIL (INCLUDES ITEMS #11, 12) 1

11 138085 PIPE 1

12 425-34916 CLAMP 6

13 137953 CLAMP 1

14 425-35335 BOLT, W/PLUG 1

15 138075 PLUG 1

16 425-35957 SEAL WASHER 1

17 137961 JOINT 3

18 137951 JOINT / PIPE 1

19 425-35959 SEAL WASHER 12S 4

20 138120 BOLT / JOINT 1

21 138106 PIPE ASSY / FUEL (INCLUDES ITEMS #25, 26) 1

22 138107 PROTECTOR / FUEL PIPE 1

23 425-35451 PIPE 1

24 425-34928 CLAMP, PIN 9

25 138094 BOLT / PIPE JOINT 1

26 138108 JOINT / FUEL RETURN PIPE 1

27 425-34674 PIPE, FUEL 3

28 138080 PIPE / FUEL OIL 1

29 425-34929 CAP 1

30 138083 VALVE ASSY / OVER FLOW 1

31 138112 SEAL WASHER 2

32 138112 SEAL WASHER 2

33 425-34750 WASHER 8 1

34 138128 BOLT M8 X 10 PLATED 1

PRINTED IN USA 34 908293/AP1001

FUEL LINE



908293/AP1001 35 PRINTED IN USA

ENGINE STOP DEVICE

11

10

1

9

5

6

4
3

8 7

2

87

12



Ref Part Quantity
No. No. Description NA Turbo

1 138041 BRACKET / SOLENOID 1 -

138498 BRACKET / SOLENOID - 1

2 138043 LINK / SOLENOID 1 -

138499 LINK / SOLENOID - 1

3 138142 NUT M6 PLATED 1 1

4 138042 JOINT 1 1

5 425-36117 SOLENOID/STOP 1 1

6 138143 NUT 1 1

7 138110 WASHER 2 2

8 425-35354 SNAP PIN 6 2 2

9 425-35263 BOLT M6 X 10 PLATED 2 2

10 425-34733 BOLT M8 X 16 PLATED 2 2

11 138086 SUPPORT / COUPLER 1 1

12 425-34729 BOLT M8 X 12 PLATED 1 1

PRINTED IN USA 36 908293/AP1001

ENGINE STOP DEVICE



908293/AP1001 37 PRINTED IN USA

STARTER

1913

13

15

15

17

16

5

6

7

4

4
3

2

12

20

11

14

98

18

10

1



Ref Part

No. No. Description Quantity

1 138044 STARTER (INCLUDES ITEMS #2-20) 1

2 138050 ARMATURE ASSY 1

3 138051 COIL ASSY / FIELD (INCLUDES ITEM #4) 1

4 138052 BRUSH ASSY 4

5 138053 COVER / REAR 1

6 138054 HOLDER / BRUSH (INCLUDES ITEMS #4, 7) 1

7 137952 SPRING / BRUSH 4

8 138056 PINION ASSY (INCLUDES ITEMS #10-13) 1

9 138057 CLUTCH ASSY (INCLUDES ITEM #11) 1

10 137924 BEARING / BALL 2

11 138058 SHAFT / PINION 1

12 137930 STOPPER KIT / PINION 1

13 138102 SWITCH ASSY / MAGNETIC 1

14 138059 RETAINER / BEARING 1

15 138103 SHIFT LEVER SET 1

16 138060 BOLT 2

17 138061 COVER ASSY / DUST 1

18 138063 HOUSING / GEAR 1

19 425-35488 COVER-M TERMINAL 1

20 425-36301 BOLT M12X 30 PLATED 2

PRINTED IN USA 38 908293/AP1001

STARTER



908293/AP1001 39 PRINTED IN USA

ALTERNATOR

19

18 17

10

20

9

11

7

7
3

4

4

4

2

5

8

12

13

14

15

16

1

6



Ref Part

No. No. Description Quantity

1 138047 ALTERNATOR 12V - 60A (INCLUDES ITEMS #2-7) 1

2 138062 ROTOR ASSY 1

3 425-36303 BALL BEARING 1

4 138064 REAR BRACKET ASSY 1

5 138065 FRONT BRACKET ASSY 1

6 138066 PULLEY 1

7 138067 SCREW KIT 1

8 138049 SPACER 1

9 138111 WASHER / POLISHED 1

10 138137 BOLT M10 X 120 PLATED 1

11 138141 NUT 1

12 137945 DIODE 1

13 138087 RELAY / SAFETY 1

14 138092 CONTROLLER 1

15 137946 RELAY / GLOW 2

16 138089 TIMER 1

17 138048 ADJUSTER / BELT 1

18 137950 SPACER 1

19 137929 BOLT (M8 X L25) 1

20 425-35026 BOLT M8 X 25 1

PRINTED IN USA 40 908293/AP1001

ALTERNATOR



908293/AP1001 41 PRINTED IN USA

GASKET SET

15

20

1

2

3

4

5 6 7

8

9

10

11

12

13 14

16
17 18 19

21

22



Ref Part Quantity
No. No. Description NA Turbo

1 138153 GASKET SET / NON ASB (INCLUDES ITEMS # 2-21) 1 -

138527 GASKET SET/ NON ASB. (INCLUDES ITEMS # 2-21) - 1

2 137965 GASKET / HEAD 1 1

3 425-34745 O-RING 1A 1 -

138127 O-RING 1A 1 1

425-34763 O-RING 1A 1 1

4 138033 GASKET 1 1

5 137954 SEAL / VALVE STEM 8 8

6 137942 PROTECTOR / NOZZLE 4 4

7 425-34796 SEAT 4 4

8 137979 GASKET 1 1

9 137987 GASKET 1 1

10 137993 GASKET / INTAKE 1 1

11 138045 GASKET / AIR HEATER 1 1

138046 GASKET / AIR HEATER 1 1

12 137995 GASKET / EXHAUST 1 1

13 138104 GASKET / MUFFLER 1 1

138082 GASKET 1 -

138079 GASKET 1 1

14 138023 GASKET 1 1

15 138030 GASKET 1 1

16 137963 GASKET 1 1

17 425-34750 SEAL WASHER 8 3 3

425-35959 SEAL WASHER 12 4 4

138112 SEAL WASHER 14 4 4

18 425-34837 GASKET 10 4 6

425-34707 GASKET 16 1 2

138088 GASKET 10 1 1

19 138100 O-RING P20 1 1

138101 O-RINGP14 1 1

138125 O-RING 1A 1 1

425-34776 O-RING 1A 4 4

138126 O-RING 4C 1 1

425-34827 O-RING 1A 1 1

20 138091 HONE / FLEX 1 1

21 138154 GASKET / LIQUID 1 1

22 138488 GASKET/TURBO OUT - 1

138489 GASKET/TURBO IN - 1

PRINTED IN USA 42 908293/AP1001

GASKET SET



Part Page Ref.

No. No. No.

138149 1 1

137499 33 1

137500 21 8

137924 37 10

137925 7 23

137926 7 4

137927 31 7

137928 17 11

137929 39 19

137930 37 12

137931 7 14

137932 19 14

137933 1 14

137934 33 10

137935 33 9

137936 7 32

137942 7 15

137942 41 6

137943 27 22

137944 27 23

137945 39 12

137946 39 15

137947 3 23

137948 3 9

137949 7 35

137950 39 18

137951 33 18

137952 37 7

137953 33 13

137954 7 12

137954 41 5

137955 7 13

137956 19 9

137957 19 3

137958 19 4

137960 1 11

137961 33 17

137962 31 13

137963 27 15

137963 41 16

137964 5 5

137965 1 15

137965 41 2

137966 3 6

137967 5 6

137968 3 3

137969 3 2

137970 3 5

Part Page Ref.

No. No. No.

137971 31 1

137972 1 3

137973 1 12

137974 1 4

137975 1 12

137976 1 13

137977 1 13

137978 7 38

137979 7 39

137979 41 8

137980 7 1

137981 7 45

137982 7 9

137983 7 10

137984 7 11

137985 7 21

137986 7 22

137987 7 40

137987 41 9

137988 7 36

137989 7 24

137990 7 25

137991 7 26

137992 7 29

137993 9 2

137993 11 2

137993 41 10

137994 9 1

137995 13 3

137995 15 3

137995 41 12

137996 13 2

137997 13 5

137998 13 8

137999 13 19

138000 13 4

138001 13 13

138002 13 1

138003 13 6

138004 13 14

138005 17 1

138006 17 2

138007 17 3

138008 19 1

138009 19 10

138010 19 7

138011 19 13

138012 19 12

Part Page Ref.

No. No. No.

138013 19 12

138014 19 13

138015 19 16

138016 19 18

138017 19 19

138018 19 20

138019 19 17

138020 17 8

138021 17 9

138022 3 7

138023 21 3

138023 41 14

138024 21 6

138025 21 14

138026 21 9

138027 23 2

138028 23 9

138028 25 19

138029 27 2

138030 27 3

138030 41 15

138031 27 6

138032 27 7

138033 27 18

138033 41 4

138034 27 11

138035 29 1

138036 31 5

138037 31 14

138038 31 15

138039 31 16

138040 31 17

138041 35 1

138042 35 4

138043 35 2

138044 37 1

138045 9 5

138045 11 7

138045 41 11

138046 9 6

138046 11 8

138046 41 11

138047 39 1

138048 39 17

138049 39 8

138050 37 2

138051 37 3

138052 37 4

Part Page Ref.

No. No. No.

138053 37 5

138054 37 6

138055 9 8

138055 11 9

138056 37 8

138057 37 9

138058 37 11

138059 37 14

138060 37 16

138061 37 17

138062 39 2

138063 37 18

138064 39 4

138065 39 5

138066 39 6

138067 39 7

138068 13 11

138069 5 2

138070 21 1

138071 21 2

138072 21 4

138073 27 21

138074 27 14

138075 33 15

138076 27 9

138077 9 4

138078 27 12

138079 27 13

138079 41 13

138080 33 28

138081 19 11

138082 13 9

138082 41 13

138083 33 30

138084 27 8

138085 33 11

138086 35 11

138087 39 13

138088 27 27

138088 41 18

138089 39 16

138090 33 8

138091 41 20

138092 39 14

138093 27 1

138094 33 25

138096 23 8

138096 25 18

908293/AP1001 43 PRINTED IN USA

N
U

M
E

R
IC

A
L

IN
D

E
X



Part Page Ref.

No. No. No.

138097 17 5

138098 19 2

138099 19 6

138100 3 11

138100 41 19

138101 3 12

138101 41 19

138102 37 13

138103 37 15

138104 13 7

138104 15 7

138104 41 13

138105 33 7

138106 33 21

138107 33 22

138108 33 26

138109 33 3

138110 35 7

138111 39 9

138112 33 31

138112 33 32

138112 41 17

138113 5 8

138114 7 30

138115 19 15

138116 3 13

138117 23 10

138117 25 20

138118 25 14

138118 27 24

138119 23 4

138119 25 6

138120 33 20

138123 1 6

138123 1 9

138124 7 5

138125 3 25

138125 41 19

138126 21 10

138126 25 15

138126 41 19

138127 3 10

138127 41 3

138128 33 34

138129 21 16

138130 3 20

138130 7 33

138130 9 3

Part Page Ref.

No. No. No.

138130 11 3

138130 27 20

138131 31 2

138131 33 5

138132 21 17

138133 7 2

138133 13 16

138133 27 10

138134 3 16

138134 13 17

138135 5 4

138136 9 7

138137 39 10

138138 7 7

138139 3 8

138140 7 34

138140 13 12

138140 13 18

138140 15 10

138141 3 22

138141 13 10

138141 39 11

138142 35 3

138143 35 6

138144 7 42

138145 1 10

138146 1 7

138147 1 8

138148 7 18

138150 3 1

138151 7 3

138152 31 4

138153 41 1

138154 3 26

138154 5 11

138154 41 21

138155 7 31

138471 25 4

138473 11 1

138474 15 1

138475 15 12

138476 31 5

138478 7 62

138479 7 48

138480 7 49

138481 7 50

138482 7 47

138483 7 52

Part Page Ref.

No. No. No.

138485 15 2

138486 15 8

138488 15 9

138488 41 22

138489 15 13

138489 41 22

138492 25 13

138493 29 1

138494 31 14

138495 31 15

138496 31 16

138497 31 17

138498 35 1

138499 35 2

138500 7 54

138501 7 55

138502 7 53

138503 7 60

138504 15 6

138505 15 16

138506 11 6

138507 25 2

138508 25 12

138509 25 11

138510 25 5

138511 7 56

138512 15 5

138513 11 4

138514 15 4

138515 15 14

138517 7 58

138517 7 59

138519 7 46

138520 15 11

138521 11 10

138522 11 11

138525 15 15

138526 31 4

138527 41 1

138639 7 63

138641 34 2

425-34656 17 4

425-34666 31 8

425-34667 31 12

425-34674 33 27

425-34683 27 25

425-34684 23 1

425-34684 25 1

Part Page Ref.

No. No. No.

425-34695 5 1

425-34707 27 26

425-34707 41 18

425-34722 1 2

425-34729 5 9

425-34729 21 11

425-34729 23 7

425-34729 25 8

425-34729 25 10

425-34729 35 12

425-34733 5 10

425-34733 13 15

425-34733 21 12

425-34733 35 10

425-34745 7 20

425-34745 41 3

425-34746 3 15

425-34746 21 5

425-34746 31 3

425-34747 3 18

425-34748 17 10

425-34748 27 5

425-34750 23 6

425-34750 25 9

425-34750 33 33

425-34750 41 17

425-34751 3 24

425-34756 5 3

425-34763 3 14

425-34763 41 3

425-34765 27 17

425-34766 3 19

425-34769 7 37

425-34775 7 43

425-34776 7 44

425-34776 41 19

425-34779 7 6

425-34781 7 19

425-34783 1 5

425-34791 7 28

425-34795 7 17

425-34796 7 16

425-34796 41 7

425-34797 17 7

425-34797 25 17

425-34800 3 21

425-34805 3 17

425-34810 17 6

PRINTED IN USA. 44 908293/AP1001

N
U

M
E

R
IC

A
L

IN
D

E
X



Part Page Ref.

No. No. No.

425-34810 19 5

425-34818 19 8

425-34825 21 7

425-34827 21 15

425-34827 41 19

425-34835 23 3

425-34835 25 3

425-34837 23 5

425-34837 25 7

425-34837 41 18

425-34838 27 19

425-34850 7 57

425-34903 31 6

425-34905 31 9

425-34906 31 10

425-34907 31 11

425-34915 33 6

425-34916 33 12

425-34928 33 24

425-34929 33 29

425-34977 31 18

425-35026 39 20

425-35164 3 4

425-35164 25 16

425-35263 35 9

425-35335 33 14

425-35354 35 8

425-35356 7 51

425-35451 33 23

425-35488 37 19

425-35672 27 4

425-35772 7 61

425-35772 33 4

425-35957 33 16

425-35959 33 19

425-35959 41 17

425-36115 33 1

425-36117 35 5

425-36121 5 7

425-36131 11 5

425-36244 7 27

425-36249 15 17

425-36260 7 8

425-36260 27 16

425-36264 21 13

425-36271 7 41

425-36301 37 20

425-36303 39 3

908293/AP1001 45 PRINTED IN USA

N
U

M
E

R
IC

A
L

IN
D

E
X





908293/AP1001 © 2001 GEHL COMPANY PRINTED IN USA

All Rights Reserved.


	908293 - Front Cover
	Introduction
	TABLE OF CONTENTS
	CYLINDER BLOCK
	GEAR HOUSING
	FLYWHEEL HOUSING & OIL PAN
	CYLINDER HEAD & VALVE COVER
	SUCTION MANIFOLD - NA Only
	SUCTION MANIFOLD - Turbo Only

	EXHAUST MANIFOLD & SILENCER - NA Only
	EXHAUST MANIFOLD & SILENCER - Turbo Only
	CAMSHAFT & DRIVING GEAR
	CRANKSHAFT & PISTON
	LUBRICATION OIL SYSTEM
	LUBRICATION OIL LINE - NA Only
	LUBRICATION OIL LINE - Turbo Only
	COOLING WATER SYSTEM
	FUEL INJECTION PUMP
	FUEL INJECTOR
	FUEL LINE
	ENGINE STOP DEVICE
	STARTER
	ALTERNATOR
	GASKET SET
	NUMERICAL INDEX


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /KOR <FEFFd5a5c0c1b41c0020c778c1c40020d488c9c8c7440020c5bbae300020c704d5740020ace0d574c0c1b3c4c7580020c774bbf8c9c0b97c0020c0acc6a9d558c5ec00200050004400460020bb38c11cb97c0020b9ccb4e4b824ba740020c7740020c124c815c7440020c0acc6a9d558c2edc2dcc624002e0020c7740020c124c815c7440020c0acc6a9d558c5ec0020b9ccb4e000200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /CHS <FEFF4f7f75288fd94e9b8bbe7f6e521b5efa76840020005000440046002065876863ff0c5c065305542b66f49ad8768456fe50cf52068fa87387ff0c4ee563d09ad8625353708d2891cf30028be5002000500044004600206587686353ef4ee54f7f752800200020004100630072006f00620061007400204e0e002000520065006100640065007200200035002e00300020548c66f49ad87248672c62535f003002>
    /CHT <FEFF4f7f752890194e9b8a2d5b9a5efa7acb76840020005000440046002065874ef65305542b8f039ad876845f7150cf89e367905ea6ff0c4fbf65bc63d066075217537054c18cea3002005000440046002065874ef653ef4ee54f7f75280020004100630072006f0062006100740020548c002000520065006100640065007200200035002e0030002053ca66f465b07248672c4f86958b555f3002>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


